



AIG
American International
GemLab



13 Jan 20

Report No. GEM20220113560

GEMSTONE REPORT

Object : Loose Gemstone
Hardness : 9.0
Shape : Cushion Cut
Measurements : 11.70 mm X 11.69 mm X 7.79 mm
No. of Stone(s) : 01
Weight : 10.06 cts.
Comment : No Indication Of Heat

Identification
NATURAL RUBY



Colour

Pigeon Blood

Origin

Mozambique

Gemologist

Gemologist



AIG
American International
GemLab



Scan Her

www.aigllabs.com contactus@aigllabs.com

This report can be verified online at www.aigllabs.com

AIG American International GemLab gemstone report are issued under the condition that the information and limitation on the reverse side form an integral part of the report. Please note the regulation governing the declaration of gemstone treatments

D9-05

Report No. : GF20051305

Date : 29 May 2020

Weight : 10.06 cts

Shape : Cushion

Cut : Faceted

Measurements : $\approx 11.72 \times 11.71 \times 7.81$ mm

Color : Red

Origin : **Mozambique***

Identification : **Natural Ruby**

Comments and Opinions :

No indications of heating.

This stone has been given the AIGS "Pigeon Blood" grade on the AIGS Ruby Color Grading Scale.

* The physical and chemical characteristics of the analyzed ruby are similar to those found in rubies from Mozambique

Instruments Used:

- | | | |
|--|--|---|
| <input checked="" type="checkbox"/> Microscope | <input checked="" type="checkbox"/> FTIR | <input checked="" type="checkbox"/> EDXRF |
| <input type="checkbox"/> UV/VIS/NIR | <input type="checkbox"/> LIBS | <input type="checkbox"/> DFI |



photo not actual size



Verify with AIGS App



Accredited Gemologist
(AIGS)

Accredited Gemologist
(AIGS)